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LTE Band 41
Peak-to-Average Ratio
Mode LTE Band 41/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.57 4.67 4.03 5.86
Middle CH 3.51 4.61 4.29 5.74 PASS
Highest CH 3.30 4.84 3.86 5.83
Mode LTE Band 41/ 20MHz
Mod. 640QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 4.96 6.52 - -
Middle CH 5.33 6.43 - - PASS
Highest CH 4.84 6.46 - -
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Lowest Channel / Full RB

&

Ref Level 30.00 cbm  Offset 15,00 db Ref Level 30.00 cbm  Offset 15,00 db
Att 3008 AQT 2 ms ® RBW 20 MHz I At 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
=
R
o -
0.0 v
£ \ 5
1 |
1E 1E-
! : : \
1€ 1€ :
CF 2.506 GHz Mean Pwr + 20.00 dB CF 2.506 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Sompl 30000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 22,80 dem 26,34 dBm 3.54 d8 2.67 0B 3.51 08 Trace 1 [ 2284 dbm 27,68 dbm 1.84 da 2.55 d8 4.35 da 4.67 da 1.81 0B
I ——— I ———
L JL J L J Wy we

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 15,00 db Ref Level 30.00 cbm  Offset 15,00 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

5 .

e i
o — o
Hi: = =
!
0.0 - 0.0 -
5 Y 3
g o 5

1E 1E ‘

1E 1E !I

CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 | 22,95 dem 26,42 dbm 3.47 d8 2.58 0B 3.45 0B 18 8 Trace 1 [ 22,90 dem 27,66 dBm 4.76 d8 2.55 d8 4.29 d8 4.61 da 4.72 0B
I ——— I ———
L il ) B e L ) W e

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 15,00 db Ref Level 30.00 cbm  Offset 15,00 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o .
B - i
0.0 0.0 ‘\
= i =
1E- 1E- ]‘1
1E 1E |
|
CF 2.68 GHz Mean Pwr + 20.00 dB CF 2.68 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 2286 dbm 26,15 dbm 3.29 d8 2.43 0B 3.28 0B 30 d8 Trace 1 [ 22,63 dem 27,67 dbm 5.04 d8 2.58 d8 4.43 da 1.84 da 4.95 0B
I ——— I ———
L JL J L JL BREREEE N
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SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 41 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

&

Ref Level 30.00 dém  Offset 1500 d&

Ref Level 30.00 dém

Offset 15,00 db

Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
-}1\\-‘-.
e
o
0.0 0.0 -
5 § 3
= Y =
] v ]
1E4 - 1E i ¥
1E 1E
CF 2.506 GHz Mean Pwr + 20.00 dB CF 2.506 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 22,20 dBm 26,29 dBm 3.99 d8 2.72 dB 3.97 dB Trace 1 21.89 dBm 28,02 dBm 6.12 d8 3.16 d8 5.13 d8 5.86 d8 6.06 dB
I ——— | ———
W e

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 1500 d&

Spectrum

Ref Level 30.00 dém

Offset 15,00 db

CF 2.503 GHz

Mean Pwr + 20,00 dB

lo At 30 8 AQT 2 ms @ RBW 20 MHz lo At 30 8 AQT 2 ms @ RBW 20 MHz
(@152 view (@152 view
R
[
o

00

CF 2.503 GHz

Mean Pwr + 20.00 dB

C y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 [ 22,10 dem 26,37 dbm 1.27 da 2.93 0B +.23 0B +.29 0B 29 d8
I ———
[ CTTTT stk

Ci y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 21.99 dBm 27.99 dBm 6.00 d8 3.01 d8 4.99 da 5.74 dB 7 dB
| ———

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 15,00 db Ref Level 30.00 cbm  Offset 15,00 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
HitH - ot
N - =
0.0 i 0.0 c
| 3 5 3
\
1E- 1E- \\
1E 1E
CF 2.68 GHz Mean Pwr + 20.00 dB CF 2.68 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 22,20 dbm 26,03 dim 3.83 d8 2.75 0B 577 0B &8 d8 Trace 1 | 2198 dem 28,10 dBm 5.12 d8 3.04 d8 5.07 d8 5.83 d8 5.06 6B
I ——— | ———
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SPORTON LAB.

FCC RF Test Report Report No. : FG202001C

LTE Band 41 / 20MHz / 64QAM

Lowest Channel / 1RB Lowest Channel / Full RB

i i
Ref Level 30.00 cbm  Offset 15,00 db Ref Level 30.00 cbm  Offset 15,00 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
0.
o B o
R \\‘ -
1E 1E
! Y X
1 o 1 L
1E 1E
5 ]
o o i
1
. | X
CF 2.506 GHz Mean Pwr + 20.00 dB CF 2.506 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2129 dbm 2625 dim 4.96 dB 3.13 dB +.90 6B Trace 1 [ 2172 dem 2867 dbm 7.16 d8 3.10 d8 5.35 d8 5.52 d8 5.95 08
e

—_—

Middle Channel / 1RB Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém

Spectrum

Ref Level 30.00 dém

Offset 15,00 db Offset 15,00 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
e
—
o ot
<
0.0 —
1E 1E .
X \\ X
3
1€ 1€ ‘1|
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pyer + 20.00 dB

G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2132 dBr 26,64 dim 5.31d8 3.16 08 5.22 0B Trace 1 [ 2157 dem 28,53 dbm 5.95 d8 3.10 d8 5.22 d8 5.43 d8 5.81 08
| ——— | ———
Wy we

Highest Channel / 1RB Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém

Spectrum

Ref Level 30.00 dém

Offset 15,00 db Offset 15,00 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@153 view @153 view
B
o
0.0 0.0
3 i 3
1E 1€ X
X s X
1E 1E \‘

CF 2.68 GHz Mean Pwr + 20.00 dB CF 2.68 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2108 dem 2591 dbm 4.86 d .10 68 .76 0B .84 0B +.90 0B Trace 1 [ 2160 dem 28,62 dbm 7.02 d8 3.10 d8 5.28 d8 6.45 d8 5.90 08
| ——— | ———
L il ) [ W e
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Report No. : FG202001C

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 5.01 4.85 9.81 9.73 | 14.30 | 14.48 | 19.26 | 18.70
Middle CH - - - - 4.92 4.91 9.95 9.81 | 14.12 | 14.36 | 18.62 | 18.86
Highest CH - - - - 5.06 5.01 9.67 9.83 | 14.18 | 14.42 | 18.86 | 18.70

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.89 - 9.85 - 14.33 - 19.10 -
Middle CH - - - - 4.92 - 9.65 - 14.21 - 18.90 -
Highest CH - - - - 4.95 - 9.93 - 14.15 - 18.94 -

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA516
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e as. FCC RF Test Report

Report No. : FG202001C

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.50 dBm) ™M1[1] 16.49 dBm)
2.49716100 GHz 2.49986900 GHz
20 20 e
¥ ndB 26.00 dB o nds Y 26.00 dB
04 P el Al A e e e e 5.005000000 MHz| 104 AT Y Y e A rar TN -._,r"’\v\,\ 4.845000000 MHz
1 Q factor | 498.9 ] Q factor \ 516.0)
kY Y
o d 0 di |
1/ ! ! L
10 - 10 di k'3
/ ‘. / \
/ h
204 =
o . 7 P SN
~ / I A "y FRvA
_3\0',)( o Y e LV e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.497161 GHz 15.50 dBm nd@ down 5.005 MHz M1 2.499869 GHz 16.49 dBm nd@ down 4,845 MHZ
T 1 2,495983 GHz -10.53 dbm nd8 26.00 dB TL L 2,496132 GHz -9.67 dBm n 26,00 d8
T2 1 2,500988 GHz -10.74 dBm Q factor 498.9 T2 1 2.500978 GHz -9.68 dBm Q factor 516.0

L I ]

L U ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.53 dBm) ™M1[1] 16.27 dBm)
M 2.59292000 GHz 2.59157100 GHz
20 20
= Y PRV 26.00 dB — pdi 26.00 dB
o d phikoniin il il T el Y 4.915000000 MHZ, o R i A AT g - VAP, 4.905000000 MHZ|
i Q factor \ 527.5 Q factor 528.3
e . lk o l\
T 2 .
7 15 Ty |
10 df N -10d 7
\ N
20 df =y b 20 df / hN
= = 20 der = AV VN
] SNl -30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,59292 GHz 17.53 dBm nd@ down 4.915 MHz M1 2.591571 GHz 16.27 dBm nd@ down 4,905 MHZ
T 1 2,590532 GHz -8.54 dBm nd8 26.00 dB TL L 2.550552 GHz -9.78 dBm nd8 26,00 d8
T2 1 2595448 GHz -8.48 dBm Q factor 527.5 T2 1 2.595458 GHz -9.51 dBm Q factor 528.3

L I ]

L U ]

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 GBm  Offset 16,00 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.89 dBm| mili] 16.68 dBm|
2.68698100 GHz, " 268677100 GHz,
e PR 26.00 dB| & ol B ndB 26.00 dB|
w0 - N Vg w7y 5.055000000 MHz 104 B At s T VT - e S 5.005000000 MHz|
7 Q factor 531.6 f Q factor 536.8)
o - 0 d
BUE! -10d
A / N
204 - LN R 20 di 7 *
o] [ 7
Ny Vg PR AT AV P
-40d -40 d
50 df -50 di
60 df -60 de
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2666981 GHz 16.89 dBm ndB down 5.055 MHz ML 2.886771 GHz 16.68 dBm ndB down 5,005 MHz
TL 1 2,684933 GHz -9.06 dBm nds 26.00 dB TL L 2.685012 GHz -9.34 dBm nds 26.00 d&
T2 1 2669983 GHz -6.90 dBm Q factor 5316 T2 1 2.650017 GHz -9.43 dBm Q factor 535.8

J

L )i ] -

Sporton International Inc. (ShenZhen)
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SPORTON LAB.

FCC RF Test Report Report No. : FG202001C

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

) )
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 17.55 dbm)| MI[1] 7.50 dBm)
M 2.4967640 GHz ) 2.4971040 GHZ]
20 20
X ndg 26.00 dB ngp 26.00 dB
QST AN WV o) e e o . " P
- A ARl 8 NP ™ 9.810000000 MHZ 04 T Wabdeiin: Vo \ 9.730000000 MHZ]
[ Q factor 254.5 i Q factor \ 256.6
/ |
i A L
o T o -/ i
¢ ¥
-10 df -10 d ¥ +
i / |
P . A L
20 - = 20d - -
|~ VT T i Rl P VAt
a0 30 -
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.496764 GHz 17.55 dam nd8 down 9.81 MHz ML 2,497104 GHz 17.58 dam nd8 down 9.73 WHz
T 1 2,496205 GHz -7.77 dBm nd8 26.00 dB TL L 2496085 GHz -8.94 dBm n 26,00 d8
T2 1 2,506015 GHz -8.36 dBm Q factor 254.5 T2 1 2.505815 GHz -8.08 dBm Q factor 256.6
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.63 dbm)| MI[1] 17.02 dBm
e 2.5891040 GHz 1 2.5909020 GHZ|
= — I T 26.00 dB @ nde__, 26.00 dB
. / i b el (et - 0.950000000 MH . s |l 0.810000000 MH]
J Q factor 260.2) [ Q factor 264.1
od : 0 d l:
-1 d 10 di E —
20 d - — — 20 d —+— <
b -
I ] ~ ] s
[
0 A 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.589104 GHz 17.63 dam nd8 down 9.95 MHz ML 2.500902 GHz 17.02 dam nd8 down 9.81 WHz
T 1 2,587885 GHz -8.14 dBm nd8 26.00 dB TL L 2,588185 GHz -8.92 dBm nd8 26,00 d8
T2 1 2,597835 GHz -8.45 dBm Q factor 260.2 T2 1 2.597995 GHz -9.02 dBm Q factor 264.1
L U J wa L JU J L]

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

J

ctrum pectrum
Ref Level 30.00 GBm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.17 dém| mili]
™ 2.6815030 GHZ| M1
e N PO —ndB 26.00 dB & Y. N U&u/a_,
w0 4 i T T i 9.670000000 MHz| 104 A S A | W W 9.830000000 MHz
T Q factor \ 277.3 7 Qe 272.9
od t 0d t
i}
-t d -10 di F
S
20 df 20 df e
= oo
b N
) = 30
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.61503 GHz 17.17 dém ndB down 9.67 MHz ML 2.682343 GHz 18.05 dBm ndB down 9,53 MHz
TL 1 2,680165 GHz -8.93 dem nds 26.00 d8 TL L 2.680045 GHz -7.92 dsm nds 26.00 d&
T2 1 2689835 GHz -8.93 dBm  factor 277.3 T2 1 2.689875 GHz -8.21 dBm  factor 272.9

L )i

J
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SPORTON LAB.

FCC RF Test Report Report No. : FG202001C

LTE Band 41

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.70 dBm) ™M1[1] 15.98 dBm)
2.5083850 GHz 2.5016720 GHZ|
M1
= - ndg ¥ 26.00 dB @ ndB 26.00 dB
e P AL AL PR STy, "‘f"‘\ 14.296000000 MHz| 104 . . A m BN 14.476000000 MHz
T Q factor 175.5 /‘ 0 factor ‘l 172.8
04 | 04 |
¢ | d \
-10 df ’i R -10 T
\
20d Wil t A A o
Ppan WA NP LAy
-a0 v
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2508385 GHz 16.70 dam nd8 down 14,205 MHz ML 2501672 GHz 15.38 dam nd8 down 14,476 MHz
T 1 2,496307 GHz -9.83 dBm nd8 26.00 dB TL L 2.486187 GHz -10.70 dBm n 26,00 d8
T2 1 2,510603 GHz -10.46 dBm Q factor 175.5 T2 1 2.510663 GHz -10.54 dBm Q factor 172.8
L U J wa L JU J L]

Mi

ddle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 16.83 dBm)| MI[1] 15.90 dBm
i 2.5954580 GHz . 2.5888340 GHZ]
= o 26.00 dB @ T ndB 26.00 dB
- b e 14.116000000 MHz2 04 J R e AWAVLT AN e WV 14356000000 MHz
f Q factor IL 183.9 ,’ Q factor \ 180.3]
od i T od =
b T b
-10 + L2 -10 d 4 ¥
\ / ]
20 d T s 20 r 1
ik " I e s R eV VLV
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,595458 GHz 16.83 dBm nd@ down 14.116 MH2 M1 2.588834 GHz 15.90 dBm nd@ down 14,356 MHZ
T 1 2,585957 GHz -8.31 dBm nd8 26.00 dB TL L 2,585717 GHz -10.14 dBm nd8 26,00 d8
T2 1 2,600073 GHz -9.21 dBm Q factor 1B3.9 T2 1 2.600073 GHz -8.99 dBm Q factor 180.3
L U J wa L JU J L]

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 GBm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.02 dm| mili] 15.74 dBm|
. 2.6783640 GHZ| 2.6793230 GHz
e X _ndB 26.00 dB & v 26.00 dB
104 P MG TIA i ke WY ki T avaa ey 14.176000000 MHz 104 AV AVAMTASE S R 14.416000000 MHZ
T afa ‘! 188.9 T 185.9)
od | 0 1
-10 T -10d T
) 20 |
—r— 7 —~J e e El R
N NPTV, N e ~—— v Mn
o MY, o - M i
- 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2678364 GHz 16.02 dBm ndB down 14.176 MHz ML 2.679323 GHz 15.74 dBm ndB down 14,416 MHz
TL 1 2,675397 GHz -11,50 dam nds 26.00 dB TL L 2.675427 GHz -9.78 dam nds 26.00 d8&
T2 1 2669573 GHz -9.12 dBm  factor 168.9 T2 1 2.689843 GHz -10.03 dém  factor 185

J

L )i

J
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SPORTON LAB.

FCC RF Test Report Report No. : FG202001C

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

L I ]

G o)
Ref Level 30.00 GBm  Offset 16,00 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.88 dBm) ™M1[1] 13.08 dBm)
. 2.5107950 GHZ| 4430 GHz
11
= R nd 26.00 dB @ ndB 26.00 dB
104 P Ve AT T YL 19.261000000 MHz| 10 4 R L Sy [T 18.701000000 MHz
Iﬁ Q factor 130.4 [ v om..n'ﬂ. 3.9)
d i |
a o
- l
104 o 104 -
/ s
20d = 4
P N Y e
ot s Sl I
o f
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,506 GHz 1001 pts Span 40.0 MHz CF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,510795 GHz 15.98 dem ndB_down 19.261 MHz ML 2.503443 GHz 13.98 dBm ndB_down 18,701 MHz
TL 1 2,49637 GHz -10.26 dBm nd8 26.00 dB TL L 2456889 GHz -10.71 dbm n 26.00 dB
T2 1 2,51563 GHz -10.31 dém Q factor 130.4 T2 1 2.515391 GHz -11.96 d8m Q factor 133.9
o [ )il ] (]

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 khz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] aBm) ™M1[1] 14.14 dBm)
2.5907620 GHZ| 2.5898030 GHz
20 20
- T ndB 26.00 dB f{ ndB 26.00 dB
104 vry o S M Ly PN -,AB«WJ'.\WJ'\;J\ 18.621000000 MHz| 104 LY L . ey i, BYL o, 18.861000000 MHz
Q factor | 139.1 [‘ Q factor \ 137.3
od I ‘L 0 d |
i | iy
104 i f -10 :
204 AV | T
20 dBm e 1 o 3
il N M AN il i V|
) T
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
ML 1 2,590762 GHz 15.51 dam ndB_down 18.621 MHz ML 2.580803 GHz 14.14 dBm ndB_down 18,861 MHZ
TL 1 2,5683689 GHz -6.02 dBm nd8 26.00 dB TL L 2.58349 GHz -12.10 dBm nd8 26.00 dB
T2 1 2,602311 GHz -10.14 dBm Q factor 139.1 T2 1 2.602351 GHz -13.74 dBm Q factor 137.3
L U J wa L JU J L]

Highest Channel / 20MHz / QPSK

Hig

hest Channel / 20MHz / 16QAM

J

L )i

J

ctrum pectrum
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
I M1[1] 15.93 dBm) M1[1] 14.61 dBm)
2.6720480 GHZ|
e 26.00 dB| & '1‘ 26.00 dB|
04 LA N e 18.861000000 MHz 104 AN 1 S \. 18.701000000 MHz
Jl 141.7 H T 143.3]
od od
BUE! : -10d .
/ | ;
! \ A o~
7=
ey A i
vy w
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,672043 GHz 15.93 dBm ndB down 18.881 MHz ML 2.68038 GHz 14.61 dBm ndB down 18,701 MHz
TL 1 267045 GHz -10.38 dém ndé 26.00 dB TL 1 2.670609 GHz -11.88 dém ndé 26.00 d8
T2 1 2689311 GHz -10.13 dém  factor 1417 T2 1 2.689311 GHz -10.12 dém  factor 143
e
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SPORTON LAB.

FCC RF Test Report Report No. : FG202001C

LTE Band 41

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

G o)
Ref Level 30.00 GBm  Offset 16,00 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 52 dbm)| ™11 16.87 dBm
2.49907900 GHz 1 2.4982230 GHz
20 :; 20
¥ nde 26.00 dB 26.00 dB
04 poolreemann e Ao NS B o 4.885000000 MHz 104 ~ 9.850000000 MHz
I Q factor A 511.6) 7 Q factor \ 253.6
|
o d I 0 d H !
I f an
T Y T3 e
-tod J - -10d ‘: f
/ \ / |
4 A |
e 7 SN Py A,
S | «)’ hYAVS W
40 d -40 de
50 d -50 di
-60 d 60 d
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,499079 GHz 15.52 dsm ndB_down 4.885 MHz ML 2.498223 GHz 16.87 dBm ndB_down 9,85 MHZ
TL 1 2,496072 GHz -10.34 dBm nd8 26.00 dB TL L 2.455065 GHz -9.35 dBm n 26.00 dB
T2 1 2,500958 GHz -10.31 dém Q factor 511.6 T2 1 2.505815 GHz -8.79 dBm Q factor 253.6
L U J wa L JU J L]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 16,00 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 5.05 dBm)| MI[1] 16.63 dBm
08000 GHZ w1 2.5942190 GHz
= ndB 26.00 dB @ ~ X ndB . 26.00 dB
w0 / B e ey 4.915000000 MHz| 0d L) S Naar e 9.650000000 MHz
7 Q factor ! 527.6| Q factor 268.8
/ | { \
od 0 d
1 1
Ty 12 o 1
104 s 10 d ¥
s
/ \ ,’ |
20 d 7 < 20 d — t
- g = o -
- A s T RN N
ekt AT = p I
L
-40 d -40 de
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,59308 GHz 15.05 dem ndB_down 4.915 MHz ML 2.594219 GHz 16.63 dBm ndB_down 9,65 MHZ
TL 1 2,590473 GHz -10.97 dBm ndd 26.00 dB TL L 2.588165 GHz -10.07 dBm nd8 26.00 dB
T2 1 2,595388 GHz -11.34 dBm Q factor 527.6 T2 1 2.597815 GHz -9.73 dBm Q factor 268.8
L U J wa L JU J L]

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1500 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.72 dBm| mili] 16.84 dBm|
2.68776000 GHz : 2.6840810 GHz
20 e ndB 26.00 dB 2 NP e 26.00 d8
104 FA (TAPENEATY (e J\»mw‘c{\hv-w 4.945000000 MHz| 104 Y i nn VN Pt - 9.930000000 MHz
T Q factor \ 542.5] ] \ 270.3
od ‘ !, 0 ¥
ry Yz 7 e
BUE! ¥ -10d 7 C
/
20 d d \. 20 di hY
/ \ S~
- - ot \ ~
£ Al o YA s o A \
Cay gy TR 80 B i
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 268776 GHz 14.72 dBm ndB down 4.545 MHz ML 2.684081 GHz 16.84 dBm ndB down 9,93 MHz
T1 1 2 685022 GHz -11.43 dém nds 26.00 d8 T1 1 2.680025 GHz -9.51 dBm nds 26.00 da
T2 1 2689963 GHz -11.46 dBm  factor 543.5 T2 1 2.689955 GHz -9.18 dBm  factor 270.3
L ) - L )i ) L
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saranis. FCC RF Test Report Report No. : FG202001C

LTE Band 41

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.25 dBm) ™M1[1] 66 dBm
2.5067670 GHz 2.5089570 GHZ]
= 26.00 dB @ Tndn 26.00 dB
. T AT S 14.326000000 MHz . A, Aan y A0l "M i, o 19.101000000 MHZ|
W 7 175.0 0 [ v B B \ 131.4)
od 0 d
i B
-10 d -10 de -
\ 7
20 d 20 df v
N NS Wi At PP A
TR AR g 0 .
40 df 40 df
50 d S0 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,806767 GHz 14.25 dBm nd@ down 14.326 MH2 M1 2.508957 GHz 13.66 dBm nd@ down 19,101 MHZ
T 1 2,496427 GHz -11.56 dBm nd8 26.00 dB TL L 2,49637 GHz -12.32 dbm n 26,00 d8
T2 1 2,510753 GHz -11.36 d8m Q factor 175.0 T2 1 2.515471 GHz -12.71 dém Q factor 131.4
L U J wa L JU J L]

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.90 dBm) ™M1[1] 14.20 dBm)
2.5880250 GHz 2.5967160 GHz]
20 20 )
5 ndB 26.00 dB 1) 26.00 dB
10d AT RYLLTANE e m\.‘/‘\,‘w,—,‘v\ 14.206000000 MHZ, 0d L LYW l‘uv'-.”‘rl:\‘ Prn 18.901000000 MHz
! Q factor | 182.2 )l Q factor \ 137.4
o d 0 di !
! !
10 d 3 - -10 d "} 12
J \ | \
20d 20d 4
J \ =/ ‘l
a0 1\ [ A (N e /
20 gy 7 - A ISR KRS
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2588025 GHz 14,90 dBm nd8 down 14.206 MHz ML 2.505716 GHz 14,20 dBm nd8 down 18,901 MHz
T 1 2,585867 GHz -10.84 dam nd8 26.00 dB TL L 2,583649 GHz -13.62 dam nd8 26,00 d8
T2 1 2,600073 GHz -10.85 dém Q factor 182.2 T2 1 2.60255 GHz -12.14 dBm Q factor 137.4
L U J wa L JU J L]

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.67 dBm| mili]
2.6777950 GHZ|
e “{" ndB 26.00 dB| & ndB
APV A A ] P B AP 14146000000 MHz . A A P By A 18.941000000 MHz
1o d f & fimor 189.3 1 )r T e A% N AV 141.3
0 | 0 1
1
o 4 ! o : L
10 ! t 10 3 2
20 d { - 20 df
N~ — "
. P ATy, N ek | " -
a0t . - <30
R [we il
-40d -40 d
-50 d -50 di
-60 df -60 di
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 2677795 GHz 14.67 dBm ndB down 14,146 MHz ML 2.675524 GHz 13.03 dém ndB down 18,941 MHz
TL 1 2675427 GHz -12.66 dBém ndé 26.00 dB TL 1 2.67041 GHz -12.70 dém ndé 26.00 d8
T2 1 2669573 GHz -10.45 dém  factor 169.3 T2 1 2.689351 GHz -13.71 dém  factor 1413
L ) - L )i ) L

Sporton International Inc. (ShenZhen) Page Number : A217 of A400
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA516



saronas. FCC RF Test Report Report No. : FG202001C

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK 16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 451 4.50 9.11 9.01 13.46 | 13.46 | 17.90 | 17.86
Middle CH - - - - 451 4.50 9.01 8.99 13.46 | 13.52 | 17.90 | 17.90
Highest CH - - - - 4.48 451 9.07 9.03 13.55 | 13.46 | 17.86 | 18.06
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 640QAM 640QAM 64QAM 640QAM 640QAM 640QAM
Lowest CH - - - - 451 - 9.05 - 13.55 - 17.86 -
Middle CH - - - - 4.49 - 8.99 - 13.46 - 17.90 -
Highest CH - - - - 4.48 - 9.09 - 13.40 - 17.82 -
Sporton International Inc. (ShenZhen) Page Number : A218 of A400
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saranis. FCC RF Test Report Report No. : FG202001C

LTE Band 41

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.46 dBm) ™M1[1] 16.99 dBm)
- 2.49698000 GHz - o 2.49842000 GHz
- c B 4.505404505 MHz 4.495504496 MHZ
o AR <0 g/ s L he
! | /
04 : 04 } |
/ \ / \
-10 df E ) -10 de -
ey . (P
—Oi ~S T WAV R~ e SN
) S N
S - -30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,40893 GHz 16.46 dBm ML 2,49842 GHz 16.39 dam
T 1 2,4962622 GHz 11.15 dBm Oce Bw 4.505494505 MHz TL L 2.4962522 GHz .98 dBm Oce Bw 4.495504496 MHz
T2 1 2.5007677 GHz 11.99 dam T2 1 2.5007478 GHz 10.69 dam

L U ]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.74 dBm) ™M1[1] 16.59 dBm)
- 9109200 GHz - i 2.59090200 GHz
T N T 4.505494505 MHz i  OccBw 4.495504496 MHZ
) 7 o ongr g . [ et e bl e A A
10 + 10 ]
o d . 0 d {
/ /
10 df -10 o -
o~ . /
20 d - - -
e — ~ A
- o VAPV,
&
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.591092 GHz 16.74 dam ML 2.500902 GHz 16.59 dam
T 1 2,5907522 GHz 12.70 dBm Oce Bw 4.505454505 MHz TL L 25907522 GHz 11.49 dBm Oce Bw 4.495504496 MHz
T2 1 2.5952577 GHz 12.41 dam T2 1 25052478 GHz 10.37 dom
L U J wa L JU J L]

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1500 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.40 dém| mili] 17.08 dBm|
20 11 2.68937800 GHz, - 1 2.68531200 GHz,
A  Rechw X 4.475524476 MHz 1. “0Occ B 4.505494505 MHz
e e R R P i T N W
10 d 10 d +
! p |
od 7 T 0 1
4 ! \ 4 /
-10 . -10
/ \ p
/ \
20 d = o 20 d 7
- AN S Ve
3 vy 5 »
-40d -40 d
-50 d -50 di
-60 df -60 di
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.669373 GHz 17.40 dBm ML 2.885312 GHz 17.08 dém
TL 1 26852722 GHz 11.07 dBm oce Bw 4. 475524476 MHz T1 1 2.6852423 GHz 12.96 dBm oce Bw 4.505494505 MHZ
T2 1 26697478 GHz 11.00 dBm T2 1 2.6897478 GHz 10.24 dBm

L )i ]
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SPORTON LAB.

FCC RF Test Report Report No. : FG202001C

LTE Band 41

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

G o)
Ref Level 30.00 GBm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.42 dbm)| MI[1] 17.95 dBm
0 2.5025180 GHZ| - 2.4967240 GHz
- . Zi T T 9.110880111 MHZ - [} 9.010989011 MHz
S EERY - PRV A
10d 4 104d
{ { \
od ¢ 0 d
[ [ }
di |l
10 df $ - -10 i T
! \
20 8] o Ll 20 gam— . —
N | Mt A =~
N - v s "
-30 -30
40 d -40 de
50 d -50 di
&nd 60 d
CF 2,501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.502518 GHz 17.42 dBm ML 2.496724 GHz 17.95 dBm
TL 1 2,4964446 GHz 12.35 dBm Occ Bw 9.110885111 MHz TL L 2.4564645 GHz 11.63 dBm Occ Bw 9.010969011 MHz
T2 1 25055554 GHz 10.77 dém T2 1 2.5054755 GHz 9.50 dBm
L U J L JU J L]
ctrum pectrum &3
Ref Level 30.00 GBm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 19.16 dbm)| ™11 16.20 dBm
0 2.5968160 GHZ| - e 2.5998790 GHz
SN . £.010989011 MHz £.991008991 MHz
LA Ve e At e
10d 104d 7
/
d | i [
a o
1 ] !I
10 df -10 di
k ] I
’ N, — -
20 B —
-30
-40 d -40 de
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,596816 GHZ 19.16 dBm ML 2.593879 GHz 16.20 dBm
TL 1 2,5685045 GHz 11.09 dBm Occ Bw 9.010985011 MHz TL L 2.5885045 GHz 10.55 dBm Occ Bw £.991008991 MHz
T2 1 2,5975155 GHz 11.33 d8m T2 1 2.5974955 GHz 10.15 d8m
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 GBm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 17.68 dBm| mili] 18.43 dBm|
2.6821230 GHZ| 2.6827220 GHz
20 0cg - T 0.070929071 MHz| 2 ~ 0.030969031 MHz|
e o Oy A2 Tt N T Apaans
10 df - 10 d —
\ |
/ \ / \
od 7 0 1 T
-od 04 {. \
\ . s
20 d - 20 d —
P ey Vo "
) -30
-40d -40 d
50 df -50 di
60 df -60 o
CF 2.685 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 2662123 GHz 17.68 dém ML 2.882722 GHz 18.43 dBm
TL 1 2,6B05045 GHz 11.45 dBm Occ 8w 9.070929071 MHz TL L 2.5804645 GHz 10.71 dBm Occ 8w 9.030969021 MHz
T2 1 26695754 GHz 11.71 dBm T2 1 2.6894955 GHz 11.37 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

L I ]

)i ) ]

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
16.24 dBm) ™M1[1] 16.42 dBm)
- . 2.4976560 GHz - . 2.5048790 GHZ]
- 13.456549457 MHz Y QccBw 13.456543457 MHz
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10d 104 ¥
o di E 0di i
! ]
04 - ‘\ 10 d
20 d / N NN i !
AT [TAS™ N .
Ao A e
30
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.497656 GHz 16.24 dBm ML 2504879 GHz 16.42 dam
T 1 2,4967567 GHz 11.19 dBm Oce Bw 13.456543457 MHz TL L 2.4967567 GHz 10.45 dBm Oce Bw 13.456543457 MHz
T2 1 2.5102133 GHz 11.03 dam T2 1 2.5102133 GHz 9.86 dam

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum &3 ectrum &3
Ref Level 30.00 GBm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.04 dBm| ™Il 1543 dBm|
2.5974960 GHZ| 2.5949180 GHz
= R 13.456543457 MHz @ T 6483516 MHz
e AT A Tt AP |
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od / od
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04 7 A 10 d
/ A o N
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AN e i AL NPT
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50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,597496 GHz 16.04 dBm ML 2.594918 GHz 15.43 dBm
TL 1 2,5662867 GHz 10.61 dBm Occ Bw 13.456543457 MHz TL L 2.5862567 GHz 11.32 dBm Occ Bw 13.5164B3516 MHz
T2 1 2,5997433 GHz 10.29 d8m T2 1 2.5997732 GHz 10.82 dBm
L U J ). L JU J L]
G o)
Ref Level 30.00 GBm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.87 dBm| mili] 14.94 dBm|
2.6818710 GHZ| 2.6787840 GHz
e , 3.546453546 MHz & 3 Oce B 18456543457 MHz
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CF 2.6825 GHz 1001 pts pan 30.0 MHz CF 2.6825 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2681871 GHz 17.37 dém ML 2.678784 GHz 14.94 dBm
TL 1 2,6756968 GHz 10.77 dBm Occ 8w 13.545453546 MHz TL L 2.6757867 GHz 9.53 dBm Occ 8w 13.456543457 MHZ
T2 1 26692433 GHz 10.58 dBm T2 1 2.6892433 GHz 9.42 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 khz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.75 dBm) ™M1[1] 14.52 dBm)
- 2.5107550 GHz - . 2.5 30 GHZ,
17.902097902 MHz occew Y 17.862137862 MHz
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CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.510755 GHz 15.75 dam ML 2.513353 GHz 14.52 dam
T 1 2,497049 GHz 10.71 cBm Oce Bw 17.902087502 MHz TL L 2.497049 GHz 8.60 dBm Oce Bw 17.862137862 MHz
T2 1 2.514951 GHz 11.73 dam T2 1 2.5149111 GHz 9.05 dam
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Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 khz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.96 dBm) ™M1[1] 14.08 dBm)
- 2.5972360 GHz - 2.5989540 GHZ]
: 17.902097902 MHz . R : 17.902097902 MHz
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CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.597236 GHz 14,96 dBm ML 2.508954 GHz 14.88 dam
T 1 2,584009 GHz 11.16 dBm Oce Bw 17.902087502 MHz TL L 2,584009 GHz 10.39 dBm Oce Bw 17.902097902 MHz
T2 1 2.6019111 GHz 10.00 dam T2 1 2.5019111 GHz 9.71 dam
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Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

G o)
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.41 dBm| mili]
20 ) 2.6722480 GHZ| - K
I Oce B 17.862137862 MHz occ ﬁw : 1B.061938062 MHz
Y N T o . Theloo A o an L R
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CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 2.672243 GHz 15.41 dBm ML 2.685504 GHz 14.13 dBm
T1 1 26710889 GHz 9.87 dBm oce Bw 17.862137862 MHz T1 1 2.670969 GHz 9.16 dBm oce Bw 18.061938062 MHz
T2 1 2668951 GHz 9.93 dem T2 1 2.689031 GHz 10.53 dBm
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saranis. FCC RF Test Report Report No. : FG202001C

LTE Band 41

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.05 dBm) ™M1[1] 17.47 dBm)
0 2.49649200 GHz - 2.5090380 GHz
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CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.496492 GHz 15.05 dam ML 2503038 GHz 17.47 dam
TL 1 2,4962323 GHz 10.09 dBm Oce Bw 4.505454505 MHz TL L 2.4564845 GHz 11.26 dBm Oce Bw 9.050949051 MHz
T2 1 2,5007378 GHz 10.48 dam T2 1 2.5055355 GHz 10.35 dam
L J L ) J L]

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 50 dBm)| ™M1[1] 17.23 dBm)
- 59284000 GHZ| - 1 2.5925000 GHz]
4.485514486 MHz T1 | e \ £.991008991 MHZ
. . “ ~— N
10 d i ah R 10 di 7 - - 1
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204 20 N
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60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50284 GHz 15.50 dam ML 2,5025 GHz 17.23 dam
T 1 2,5907522 GHz 9.34 dBm Oce Bw 4,485514456 MHz TL L 2.5854545 GHz 10.67 dBm Oce Bw £.991008991 MHz
T2 1 2.5052378 GHz 8.09 dam T2 1 2.5974755 GHz 8.74 dam

L U J L JU J

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 dém  Offset 1500 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 1 dBm mili]
20 ) 2.68731000 GHz -
X Oce B 4.475524476 MHz - oce B : 9.090909091 MHz
i ATAYL ey N S L e
e T WA AN e VTN o 104 y i Calla
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-40d 40 d
50 df 50 di
-60 df -60 di
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 268731 GHz 15.53 dBm ML 2.682243 GHz 16.43 dBm
T1 1 26852522 GHz 8.29 dBm oce Bw 4. 475524476 MHz T1 1 2.6804446 GHzZ 11.54 dBm oce Bw 9.090909091 MHZ
T2 1 26697278 GHz 8.71 dbm T2 1 2.6895355 GHz 9.87 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG202001C

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

L I

trum 3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.07 dBm) ™M1[1 14.42 dBm)
- 2.5016720 GHz - 2.4980080 GHZ]
T o Oce Bry : 13.546450546 MHz k . 17.862137862 MHz
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60 d -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501672 GHz 15.07 dam ML 2.498008 GHz 14,42 dBm
T 1 2,4967268 GHz 11.30 dBm Oce Bw 13.545453545 MHz TL L 2.4971289 GHz 8.90 dBm Oce Bw 17.862137862 MHz
T2 1 2.5102732 GHz 10.86 dam T2 1 2.514991 GHz 8.99 dam

U

Middle Channel / 15MHz / 64QAM

Middle Channel /

20MHz / 64QAM

L I

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
| ™Mi[1 ™M1[1] 14.60 dBm)|
2.507 2.5871260 GHz
20 T 20
T 13456543457 MHz ~ e 17.902007902 MHz
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&nd 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2587336 GHz 14,93 dam ML 2.587126 GHz 14,50 dBm
TL 1 2,5662867 GHz 10.47 dBm Oce Bw 13.456543457 MHz TL L 2.584049 GHz 9.25 dBm Oce Bw 17.902097902 MHz
T2 1 2.5997433 GHz 8.18 dam T2 1 2.501951 GHz 9.68 dam
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Highest Channel /

15MHz / 64QAM

Highest Channel /

20MHz / 64QAM

L )

G o)
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.51 dBm| mili] 14.18 dBm|
20 2.6769860 GHZ| - 2.6827170 GHz
N Oce B 13306603397 MHz ”!-o\ cBw 17.822177822 MHz
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60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.676986 GHz 15.51 dBm ML 2.882717 GHz 14.13 dBm
T1 1 2 6758167 GHZ 10.35 dBm oce Bw 13.396603397 MHz T1 1 2.6710889 GHz 8.67 dBm oce Bw 17.822177822 MHz
T2 1 26692133 GHz 9.70 dBm T2 1 2.6889111 GHz 9.08 dém
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Conducted Band Edge

LTE Band 41 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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2.490 GHz 2.495 GHz 1.000 MHz 2.49494 GHz -22.03 dém -9.03 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69102 GHz -22.68 dBm -12.68 d8
2.485 GHz 2.496 GHz 50.000 kHz 249600 GHz -18.42 dBm -5.42 db 2,695 GHz 2,696 GHz 1,000 MHz 2,69516 GHz -36.60 dBm -23.60 dB
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LTE

Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
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Offset 19.00 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 1000/1000

offset 19.00 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit fheck PAES SPURIGUE CHEEKABS_ PABS
20 dhine_bPURIOUS | ine_aps paks 4 20 dbife 'IJIIRIIi«i )S_LINE_ABS PASS
10 dBm. (| 10 dBm “‘
0 dem l 0 dBm ’ ‘
-10 dBm: \ -10 dBm / |L \_|
SPURIOUS_LINE_ABS ] '] i \
-30 dBm
-30 dBm N
" " 0 dBm bl .
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etort 2,475 Ghz 8004 pts Stop 2.501 GHz ] ||5-ER0e v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,685 GHz 2.690 GHz 100.000 kHz 2.68968 GHz 22.13 dém -7.87 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,48808 GHz -36.04 dém -11.04 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -15.41 dBm -5.41 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49489 GHz -24.28 dBm -11.28 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69102 GHz -24.20 dBm -14.20 dB
2.485 GHz 2.496 GHz 50.000 kHz 249600 GHz -15.67 dBm -6.67 dB 2,695 GHz 2,696 GHz 1,000 MHz 2,69511 GHz -36.16 dBm -23.16 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49636 GHz 22.79 dBm -7.21 d& 2.606 GHz 2.715 GHz 1,000 MHz 5.69777 GHz 36,47 dBm C11.47 dB
\
) i )
1 2.NOV.2022 22:46:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 19.00 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 1000/1000

Offset 19.00 dB Mode Auto Sweep

@1 AvgPwr
Limit Fheck PAES _ PAES
20 dhiffe_BPURIOUS | INE_ABS PASS IS_LINE_ABS PASS
10 dem
0 dém
-10 deém \_l
50 dam I
SPURIOUS_LINE_ABS w
30 dBm - M
et S
45da
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68563 GHz 7.79 dbm -22.21 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49045 GHz -32.78 dém -7.78 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -22.38 dBm -12.38 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -21.15 dém -6.15 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69111 GHz -21.46 dBm -11.46 d8
2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -26.80 dBm -13.80 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69521 GHz 29.98 dbm 16,98 db
2,496 GHz 2.501 GHz 100,000 kHz 2.50052 GHz 7.00 dBm -23.00 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69605 GHz ~33.47 dbm ~8.47 dB
\
) i )
Date: 2.NO 2022 22:42:10 NOV.2022

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA516

Page Number

: A226 of A400





